



CERTIFICATE OF TESTING

For the Account Of: Camira Group, Inc.
2476 Waldorf Court NW
Grand Rapids, MI 49544

Contact:

Client's Identification: Ebb

TEST PERFORMED Antibacterial Activity Assessment of Textile Materials: Parallel Streak Method AATCC 147-2011

TEST RESULTS

Antibacterial Activity	Zone Size (mm)	
	S. aureus	K. pneumoniae
Specimen Results	1 / 5.00	1 / 2.00


ABBREVIATIONS USED

- NZ No Zone
- NI No inhibition of growth under the sample
- I Inhibition of growth under the sample
- mm Zone of inhibition reported in millimeters

NOTES

- Test Organism:** Staphylococcus aureus ATCC 6538
Klebsiella pneumoniae ATCC 4352
- Growth Medium:** Nutrient Agar
- Test Conditions:** Incubated at 37°±2° C for 18-24 hours

CERTIFICATION I certify that the above results were obtained after testing specimen in accordance with the procedures and equipment specified by the standard stated above. These results were obtained from an outside source.



Authorized Signature